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3.5 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.5.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.

In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E=M HV/m, where P is the eirp (Watts)
3.5.2Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
+  RBW =120 kHz
VBW =300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
+ RBW=1MHz
- VBW 23 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
+ VBW =10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer | Receiver
For radiated test from 1GHz to 18GHz
RX Antenna
T K

""" = = :
1
1.5m :
|
= IR A
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

= .

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.6.4Test Setup
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I with rear of table top ]
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| |
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| e EUT '
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| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| 3 | L
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I L L |
|
I s | £
I o -~ Bonded to horizontal l o e
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

. L. Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
LOOP Ant Rohde & HFH2-22 100488 | 9 kHz~30 MHz | Sep. 12, 2003 |M2™ 222024~ o 44 pppa | RAdiation
ntenna - Z~ Z ep. y ep. y
Schwarz P Apr. 22,2024 | ~%P (03CH21-HY)
TESEQ & CBL6111D & Mar. 25, 2024~ Radiation
Bilog Ant 63303 & 001 | 30MHz~1GHz | Oct. 15, 2023 Oct. 14, 2024
oG AMeNNA | \WoKEN | 00802N1D-06 R Apr. 22,2024 | ¢ (03CH21-HY)
Double Ridged LE2CO3A18E Mar. 25, 2024~ Radiation
Guide Horn RFSPIN DRH18-E 1GHz~18GHz | Jul. 12, 2023 Jul. 11, 2024
N Apr. 22, 2024 (03CH21-HY)
Antenna
SHF-EHF Horn| SCHWARZBE Mar. 25, 2024~ Radiati
om BBHA 9170 1223 | 18GHz~40GHz | Jul. 10,2023 | = Jul. 09,2024 | -adation
Antenna CK Apr. 22, 2024 (03CH21-HY)
Amplif SONOMA 310N 421580 | 30MHz<1GHz | Jul. 15, 2023 |Mar 22:2024~1 | 14 90pg | RAdiation
m r ~ . .
pite ik e Apr. 22,2024 | “0 1 (03CH21-HY)
Amplif EMEC | EMO1G18GA | 060876 | 1GHz~18GHz | Sep. 28, 2023 | M2 22 2024~1 o 07 pppq | REdiation
m r ~ . .
pite ‘ Z | oep- S Apr. 22, 2024 | ©%P <" (03CH21-HY)
P lif EMEC EM18G40G | 060871 | 18GHz~40GHz | Aug. 30, 2023 | 2 2% 2024~1 )|\ 59, pppg | RRediation
ream r ~ . .
campiiiie ‘ Z| A9 <5 Apr. 22, 2024 | "9 (03CH21-HY)
Spectrum Keysight N9OT0B | MY62170358 | 10Hz~44GHz | Aug. 28, 2023 | M2 22 2024~1 0 07 2024 |  RAdiation
i z~ z | Aug. 28, ug. 27,
Analyzer ¥elg g Apr. 22, 2024 | "9 (03CH21-HY)
HUBER + | SUCOFLEX Mar. 25, 2024~ Radiation
RF Cable 803951/2 9K~30M | Mar. 06, 2024 Mar. 05, 2025
SUHNER 102 Apr. 22, 2024 (03CH21-HY)
HUBER+ | SUCOFLEX |304397/2.804 Mar. 25, 2024~ Radiation
RF Cable 612/2,804614 | 30MHz~40GHz | Oct. 24, 2023 Oct. 23, 2024
SUHNER 102 P Apr. 22, 2024 (03CH21-HY)
Mar. 25, 2024~ Radiation
Hygrometer | TECPEL | DTM-303A | TP211568 N/A Oct. 30, 2023 Oct. 29, 2024
Apr. 22, 2024 (03CH21-HY)
Control Turn Mar. 25, 2024~ Radiation
Controller EMEC EM 1000 N/A N/A N/A
table & Ant Mast Apr. 22, 2024 (03CH21-HY)
AntennaMast| EMEC  |AM-BS-4500-B|  N/A 1~4 N/A Mar. 25, 2024~ N/A Radiation
ntenna Mas - - - ~4m
° Apr. 22, 2024 (03CH21-HY)
Turn Tabl EMEC TT 2000 N/A 0~360 D N/A Mar. 25, 2024~ N/A Radiation
rnla ~ ree
! © egre Apr. 22, 2024 (03CH21-HY)
Soft Audi E3 RK-001053 N/A N/A Mar. 25, 2024~ N/A Radiation
ortwar IX -
© 8 6.2009-8-24 Apr. 22, 2024 (03CH21-HY)
Mar. 04, 2024~ Conducted
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 07, 2023 Nov. 06, 2024
Apr. 15, 2024 (THO5-HY)
RPR8W-2301
USB Power Mar. 04, 2024~ Conducted
Somenr DARE RPR3008W 0013 10MHz-8GHz | Jul. 26,2023 | "0 Ul Jul. 25,2024 | NS
(NO:100) pr- 19, (THOS-HY)
Signal Rohde & Mar. 04, 2024~ Conducted
FSV40 101564 | 10Hz ~ 40GHz | Sep. 12, 2023 Sep. 11, 2024
Analyzer Schwarz Apr. 15, 2024 (THO5-HY)
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Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics :)atel Test Date Due Date Remark
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A Mar. 30, 2024 N/A
Source (CO05-HY)
EMI Test Rohde & Conduction
Recei Sch ESR3 102388 9kHz~3.6GHz | Dec. 06, 2023 | Mar. 30, 2024 | Dec. 05, 2024
eceiver chwarz (CO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Oct. 26, 2023 | Mar. 30, 2024 | Oct. 25, 2024
(CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 22, 2023 | Mar. 30, 2024 | Nov. 21, 2024
Schwarz (CO05-HY)
Rohde & Conduction
Software h EMC32 N/A N/A N/A Mar. 30, 2024 N/A
Schwarz (CO05-HY)
. SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter c 00691 N/A Jul. 28, 2023 | Mar. 30, 2024 | Jul. 27, 2024
K N (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 28, 2023 | Mar. 30, 2024 | Dec. 27, 2024
(CO05-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.50 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.40 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.60 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.60 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.50 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR422224H

Test Engineer:

Sylvia Li

Temperature:

21~25

°C

Test Date:

2024/03/04~2024/04/15

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR422224H

U-NII-5 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate N1 CH: | (mHz) (MHz) (MHz) Limit Fail

(MHz)

Ant 0 Ant 1 Ant 0 Ant 1

11a |6Mbps| 2 [ 001 5955 16.43 16.43 20.38 20.41 320.00 Pass
11a |6Mbps| 2 [ 049 6195 16.43 16.43 20.10 20.06 320.00 Pass
11a |6Mbps| 2 | 093 | 6415 16.43 16.43 20.14 20.42 320.00 Pass
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Report Number : FR422224H

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Duty Conducted EIRP
DG EIRP
Data Freq. Factor Power . Power ... | Pass
Mod. | o e NTY CH. (MHz) (dB) (dBm) (dBi) (dBm) Power Limit | "
(dBm)
AntO | Ant1 | AntO | Ant1 | SUM Ant0|Ant1 SUM
11a |6Mbps| 2 | 001 | 5955 | 0.03 | 0.03 [12.60 | 11.70 | 15.18 3.37 18.55 30.00 Pass
11a |6Mbps| 2 | 049 | 6195 | 0.03 | 0.03 [12.70 | 11.70 | 15.24 3.37 18.61 30.00 Pass
11a |6Mbps| 2 | 093 | 6415 | 0.03 | 0.03 [12.60 | 11.60 | 15.14 3.37 18.51 30.00 Pass
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TEST RESULTS DATA
EIRP Power Spectral Density
U-NII-5 MIMO
Conducted EIRP
Dat F Fzggr Power Density DG Power EIEP Pc_)twer p
Mod. R:t: NT{ CH. (Mraqz') (@B) with Duty Factor (dBi) Density I‘j’;fl'ty /Fa:if
(dBm/MHz) (dBm/MHz) (dBm/MH2)
AntO | Ant1 | Ant0 [ Ant1 [ SUM | Ant0 | Ant 1 SUM
11a |6Mbps| 2 | 001 [ 5955 | 0.03 | 0.03 2.93 6.20 9.13 17.00 Pass
11a |6Mbps| 2 | 049 [ 6195 | 0.03 | 0.03 2.77 6.20 8.97 17.00 Pass
11a |6Mbps| 2 | 093 [ 6415 | 0.03 | 0.03 3.08 6.20 9.28 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR422224H

U-NII-7 MIMO
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate N™ CH- | (MHz) (MHz) (MHz) Limit IFail
(MHz)
Ant 0 Ant 1 Ant 0 Ant 1
11a |6Mbps| 2 | 117 | 6535 16.43 16.43 20.09 20.42 320.00 Pass
11a |6Mbps| 2 | 149 | 6695 16.48 16.43 20.10 20.37 320.00 Pass
11a |6Mbps| 2 | 181 | 6855 16.43 16.43 20.02 20.39 320.00 Pass
U-NII-7 straddle channel MIMO
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate N1 CH: | (mHz) (MHz) (MHz) Limit Fail
(MHz)
Ant 0 Ant 1 Ant 0 Ant 1
11a |6Mbps| 2 | 185 | 6875 16.43 16.43 20.10 20.44 320.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Duty Conducted EIRP
DG EIRP
Data Freq. Factor Power . Power ... | Pass
Mod. Rate NTH CH. (MHz) (dB) (dBm) (dBi) (dBm) Power Limit IFail
(dBm)
AntO | Ant1 | AntO | Ant1 | SUM Ant0|Ant1 SUM
11a |6Mbps| 2 | 117 | 6535 | 0.03 | 0.03 [12.70 | 11.70 | 15.24 3.15 18.39 30.00 Pass
11a |6Mbps| 2 | 149 | 6695 | 0.03 | 0.03 [12.90 | 12.00 | 15.48 3.15 18.63 30.00 Pass
11a |6Mbps| 2 | 181 | 6855 | 0.03 | 0.03 [12.70 | 12.00 | 15.37 3.15 18.52 30.00 Pass
U-NII-7 straddle channel MIMO
Duty Conducted EIRP
DG EIRP
Data Freq. Factor Power . Power ... | Pass
Mod. | 22 NTY CH. | it (@B) (dBm) (dBi) (dBm) PO I || o
(dBm)
AntO | Ant1 | AntO | Ant1 | SUM Ant0|Ant1 SUM
11a |6Mbps| 2 | 185 | 6875 | 0.03 | 0.03 [12.60 |12.10 | 15.37 3.15 18.52 30.00 Pass
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TEST RESULTS DATA
EIRP Power Spectral Density
U-NII-7 MIMO
Conducted EIRP
Dat F Fzgg)r Power Density DG Power EIEP P(_)twer p
Mod. thz NT{ CH. (Mraqz') (@B) with Duty Factor (dBi) Density E’;fl'ty /Fa:if
(dBm/MHz) (dBm/MHz) (dBm/MH2)
AntO | Ant1 | AntO0 [ Ant1 [ SUM [ Ant0 | Ant1 SUM
11a [6Mbps| 2| 117 | 6535 | 0.03 | 0.03 3.24 5.99 9.23 17.00 Pass
11a [6Mbps| 2 | 149 | 6695 | 0.03 | 0.03 3.35 5.99 9.33 17.00 Pass
11a [6Mbps| 2| 181 [ 6855 | 0.03 | 0.03 2.70 5.99 8.69 17.00 Pass
FCC U-NII-7 straddle channel MIMO
Conducted EIRP
Dat F Fzzg)r Power Density DG Power EIRDP Pc.)twer p
Mod. R:t: NTY CH. (N:E“Z') (@B) with Duty Factor (dBi) Density Ijrr‘:l'ty /;:iT
(dBm/MHz) (dBm/MHz) (dBmMHz2)
AntO [ Ant1 [ AntO [ Ant1 [ SUM [ AntO | Ant 1 SUM
11a [6Mbps| 2| 185 | 6875 | 0.03 | 0.03 3.03 5.99 9.01 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR422224H

U-NII-5 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | poie NP CH. | i) onts (MH2) (MH2) Limit IFail

(MHz)

Ant 0 Ant 1 Ant 0 Ant 1

HE20 [MCSO| 2 | 001 | 5955 | Full 18.93 18.93 21.60 21.35 320.00 Pass
HE20 [MCSO| 2 | 049 | 6195 | Full 18.93 18.98 21.15 21.34 320.00 Pass
HE20 [MCSO| 2 | 093 | 6415 | Full 18.93 18.93 21.43 21.42 320.00 Pass
HE40 [ MCSO| 2 | 003 | 5965 | Full 37.96 37.96 41.44 41.50 320.00 Pass
HE40 [ MCSO| 2 | 051 | 6205 | Full 37.86 38.06 41.52 41.44 320.00 Pass
HE40 [MCSO| 2 | 091 | 6405 | Full 37.86 37.96 41.49 41.71 320.00 Pass
HE80 [ MCSO| 2 | 007 | 5985 | Full 77.32 77.32 82.85 83.17 320.00 Pass
HE80 [ MCSO| 2 | 055 | 6225 | Full 77.32 77.32 82.56 82.56 320.00 Pass
HE80 [ MCSO| 2 | 087 | 6385 | Full 77.32 77.32 82.43 82.24 320.00 Pass
HE160| MCS0| 2 [ 015 [ 6025 [ Full 156.80 156.80 165.26 166.42 320.00 Pass
HE160| MCS0| 2 [ 047 | 6185 [ Full 157.04 156.80 165.36 166.42 320.00 Pass
HE160| MCS0| 2 [ 079 | 6345 Ful 157.04 156.80 166.99 165.65 320.00 Pass
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Report Number : FR422224H

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Duty Conducted EIRP

Mod. | 2@ Nty cH. | Fred: | RU Factor Power (cl:i);) Power Pomi?ﬁmit e

Rate (MHz) | Config. (dB) (dBm) (dBm) (dBm) /Fail

AntO | Ant1 | AntO [ Ant1 | SUM | AntO | Ant 1 SUM

HE20 [ MCSO| 2 | 001 5955 Full 0.00 | 0.00 |12.70 | 11.70 [ 15.24 3.37 18.61 30.00 Pass
HE20 [ MCSO| 2 | 001 5955 ( 26/0 | 0.64 | 0.65 | 3.00 | 2.00 | 5.54 3.37 8.91 30.00 Pass
HE20 [ MCSO| 2 | 001 5955 | 52/37 | 0.58 | 0.60 [ 5.80 | 5.10 | 8.47 3.37 11.84 30.00 Pass
HE20 [ MCSO| 2 | 001 5955 [ 106/53| 0.66 | 0.66 [ 8.90 | 8.10 | 11.53 3.37 14.90 30.00 Pass
HE20 [ MCSO| 2| 049 | 6195 Full 0.00 | 0.00 |12.70 | 11.70 [ 15.24 3.37 18.61 30.00 Pass
HE20 [MCSO| 2| 049 | 6195 | 26/4 | 0.64 | 0.65 | 3.60 | 3.20 | 6.41 3.37 9.78 30.00 Pass
HE20 [MCSO| 2 | 049 | 6195 | 52/38 [ 0.58 | 0.60 | 5.80 | 5.50 | 8.66 3.37 12.03 30.00 Pass
HE20 [ MCSO| 2 049 | 6195 | 106/53| 0.66 | 0.66 | 8.80 | 8.50 | 11.66 3.37 15.03 30.00 Pass
HE20 [ MCSO| 2| 093 | 6415 Full 0.00 | 0.00 |12.80 | 12.20 | 15.52 3.37 18.89 30.00 Pass
HE20 [MCSO| 2| 093 | 6415 | 26/8 | 0.64 | 0.65 | 2.40 | 3.30 | 5.88 3.37 9.25 30.00 Pass
HE20 [ MCSO| 2 | 093 | 6415 | 52/40 [ 0.58 | 0.60 | 5.10 | 6.20 | 8.70 3.37 12.07 30.00 Pass
HE20 [ MCSO| 2 | 093 | 6415 | 106/54( 0.66 | 0.66 | 8.10 | 9.10 | 11.64 3.37 15.01 30.00 Pass
HE40 [ MCSO| 2 | 003 | 5965 Full 0.00 | 0.00 |12.60 | 11.90 [ 15.27 3.37 18.64 30.00 Pass
HE40 [ MCSO| 2 [ 003 | 5965 | 242/61( 0.00 | 0.00 | 9.50 | 9.00 |12.27 3.37 15.64 30.00 Pass
HE40 [ MCSO| 2 | 051 6205 Full 0.00 | 0.00 |12.70 | 12.00 [ 15.37 3.37 18.74 30.00 Pass
HE40 [ MCSO| 2 | 051 6205 [ 242/61| 0.00 | 0.00 | 9.20 | 8.60 |11.92 3.37 15.29 30.00 Pass
HE40 [ MCSO| 2 | 091 6405 Full 0.00 | 0.00 |12.80 | 12.30 [ 15.57 3.37 18.94 30.00 Pass
HE40 [ MCSO| 2 | 091 6405 | 242/62| 0.00 | 0.00 [10.30 | 10.00 | 13.16 3.37 16.53 30.00 Pass
HE80 [ MCSO| 2 | 007 | 5985 Full 0.00 | 0.00 |12.90 | 12.40 [ 15.67 3.37 19.04 30.00 Pass
HE80 [ MCSO| 2 | 007 | 5985 | 484/65( 0.04 | 0.04 | 9.60 | 9.10 |12.37 3.37 15.74 30.00 Pass
HE80 [ MCSO| 2 | 055 | 6225 Full 0.00 | 0.00 |12.90 | 12.40 [ 15.67 3.37 19.04 30.00 Pass
HE80 [ MCSO| 2 | 055 | 6225 | 484/65( 0.04 | 0.04 | 9.70 | 9.30 | 12.51 3.37 15.88 30.00 Pass
HE80 [ MCSO| 2 | 087 | 6385 Full 0.00 | 0.00 |12.60 | 12.40 [ 15.51 3.37 18.88 30.00 Pass
HE80 [ MCSO| 2 | 087 | 6385 | 484/66( 0.04 | 0.04 | 9.50 | 9.50 | 12.51 3.37 15.88 30.00 Pass
HE160[ MCSO| 2 | 015 | 6025 Full 0.00 | 0.00 |12.70 | 12.50 [ 15.61 3.37 18.98 30.00 Pass
HE160[ MCSO| 2 | 015 | 6025 | 996/67 | 0.10 | 0.11 |10.10 [ 10.20 | 13.16 3.37 16.53 30.00 Pass
HE160[ MCSO| 2 | 047 | 6185 Full 0.00 | 0.00 |13.00 | 12.50 [ 15.77 3.37 19.14 30.00 Pass
HE160[ MCSO| 2 | 047 | 6185 | 996/67 | 0.10 | 0.11 9.30 | 9.00 | 12.16 3.37 15.53 30.00 Pass
HE160[ MCSO| 2 | 079 | 6345 Full 0.00 [ 0.00 |12.80 | 12.60 [ 15.71 3.37 19.08 30.00 Pass
HE160[ MCSO| 2 | 079 | 6345 |996/S67 0.10 | 0.11 9.40 | 9.60 |12.51 3.37 15.88 30.00 Pass
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR422224H

U-NII-5 MIMO
Conducted EIRP

Data Freq. | RU F?izgr E’ower Density DG: Powgr EIEZnF;ﬁ\}I/ver Pass

Mod- | Rate N ™ | (MHz) |config. | (dB) e R (80 Bl i A
(dBm/MHz) (dBm/MHz) (dBm/MHz)
AntO [ Ant1 [ AntO ] Ant1] SUM [ AntO [ Ant 1 SUM

HE20 [MCso] 2| 001 [ 5955 | Fur | 0.00 | 0.00 2.70 6.20 8.90 17.00 Pass
HE20 [MCSo0] 2| 001 [ 5955 | 26/0 | 0.64 [ 0.65 2.48 6.20 8.68 17.00 Pass
HE20 [MCS0| 2| 001 [ 5955 | 52/37 | 0.58 | 0.60 2.34 6.20 8.53 17.00 Pass
HE20 [MCsSo0] 2| 001 [ 5955 | 106/53] 0.66 [ 0.66 2.46 6.20 8.65 17.00 Pass
HE20 [MCS0] 2| 049 [ 6195] Fur | 0.00 | 0.00 2.51 6.20 8.70 17.00 Pass
HE20 [MCS0] 2| 049 [ 6195] 26/4 | 0.64 [ 0.65 2.07 6.20 8.27 17.00 Pass
HE20 [MCS0| 2| 049 [ 6195 | 52/38 | 0.58 | 0.60 2.50 6.20 8.70 17.00 Pass
HE20 [MCS0] 2| 049 [ 6195 [ 106/53] 0.66 [ 0.66 2.41 6.20 8.60 17.00 Pass
HE20 [MCso] 2| 093 [ 6415 Fur | 0.00 | 0.00 3.18 6.20 9.38 17.00 Pass
HE20 [MCS0] 2| 093 [ 6415 ] 26/8 | 0.64 [ 0.65 3.1 6.20 9.31 17.00 Pass
HE20 [MCS0| 2| 093 [ 6415 | 52/40 | 0.58 | 0.60 2.89 6.20 9.09 17.00 Pass
HE20 [MCS0] 2| 093 [ 6415 [ 106/54] 0.66 [ 0.66 2.71 6.20 8.90 17.00 Pass
HE40 [MCso] 2| 003 [ 5965 | Fur | 0.00 | 0.00 -0.24 6.20 5.96 17.00 Pass
HE40 [MCS0| 2| 003 | 5965 | 242/61] 0.00 | 0.00 -0.93 6.20 5.27 17.00 Pass
HE40 [MCso] 2| 051 [ 6205 Fur | 0.00 | 0.00 -0.29 6.20 5.91 17.00 Pass
HE40 [MCS0| 2| 051 | 6205 [ 242/61] 0.00 | 0.00 -1.04 6.20 5.16 17.00 Pass
HE40 [MCso] 2| 091 [ 6405 Fur | 0.00 | 0.00 0.16 6.20 6.35 17.00 Pass
HE40 [MCS0| 2| 091 [ 6405 | 242/62] 0.00 | 0.00 0.15 6.20 6.35 17.00 Pass
HE80 [MCso] 2| 007 [ 5985 | Fur | 0.00 | 0.00 -3.10 6.20 3.10 17.00 Pass
HE80 [MCS0] 2| 007 [ 5985 [ 484/65] 0.04 [ 0.04 -3.55 6.20 2.65 17.00 Pass
HE80 [MCso] 2| 055 [ 6225 Fur | 0.00 | 0.00 -2.97 6.20 3.23 17.00 Pass
HE80 [MCS0] 2| 055 [ 6225 [484/65] 0.04 [ 0.04 -3.31 6.20 2.89 17.00 Pass
HE80 [MCso] 2| 087 [ 6385 Ful | 0.00 | 0.00 -2.95 6.20 3.25 17.00 Pass
HE80 [MCS0] 2| 087 [ 6385 [ 484/66] 0.04 [ 0.04 -3.22 6.20 2.98 17.00 Pass
HE160[{MCSO0| 2| 015 [ 6025 | Ful [ 0.00 | 0.00 -5.54 6.20 0.66 17.00 Pass
HE160[MCS0[ 2| 015 [ 6025 [ 996/67[ 0.10 | 0.11 -5.63 6.20 0.57 17.00 Pass
HE160[{MCSO0| 2| 047 [ 6185 Ful [ 0.00 | 0.00 -6.01 6.20 0.18 17.00 Pass
HE160[MCS0[ 2 | 047 [ 6185 [996/67[ 0.10 | 0.11 -6.65 6.20 -0.45 17.00 Pass
HE160[{MCSO0| 2| 079 [ 6345 Ful [ 0.00 | 0.00 -5.41 6.20 0.79 17.00 Pass
HE160[MCS0[ 2 | 079 [ 6345 [996/567] 0.10 | 0.11 -5.84 6.20 0.36 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR422224H

U-NII-7 MIMO
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | poie NP CH. | i) onts (MH2) (MH2) Limit IFail
(MHz)
Ant 0 Ant 1 Ant 0 Ant 1
HE20 [ MCSO| 2 | 117 | 6535 ( Full 18.93 18.93 21.42 21.38 320.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 | Full 18.93 18.98 21.74 21.35 320.00 Pass
HE20 [ MCSO| 2 | 181 | 6855 ( Full 18.93 18.93 21.80 21.34 320.00 Pass
HE40 [ MCSO| 2 | 123 | 6565 | Full 37.86 38.06 41.41 41.66 320.00 Pass
HE40 [ MCSO| 2 | 147 | 6685  Full 37.96 38.06 41.55 41.79 320.00 Pass
HE40 [ MCSO| 2 | 179 | 6845  Full 37.96 37.96 41.34 41.62 320.00 Pass
HE80 [ MCSO| 2 | 135 | 6625  Full 77.08 77.32 82.21 83.20 320.00 Pass
HE80 [ MCSO| 2 | 151 | 6705  Ful 77.20 77.32 82.88 82.34 320.00 Pass
HE80 [ MCSO| 2 | 167 | 6785 ( Ful 77.08 77.32 82.56 82.75 320.00 Pass
HE160[ MCSO| 2 | 143 | 6665 [ Ful 156.80 157.04 166.66 166.99 320.00 Pass
U-NII-7 straddle channel MIMO
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | poie NP CH. | i) onts (MH2) (MH2) Limit IFail
(MHz)
Ant 0 Ant 1 Ant 0 Ant 1

HE20 [ MCSO| 2 185 | 6875 Full 18.93 18.93 21.26 21.41 320.00 Pass
HE40 [ MCSO| 2 187 6885 Full 37.96 38.06 41.58 41.81 320.00 Pass
HE80 [ MCSO| 2 | 183 | 6865  Full 77.32 77.32 82.24 82.91 320.00 Pass
HE160[ MCSO| 2 175 6825 Full 156.80 157.28 168.19 164.69 320.00 Pass
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Report Number : FR422224H

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO

Duty Conducted EIRP
Mod. | D3 N7y cp. | Frea | RU Factor Power (c?;) Power Po\z?Emit Pass
Rate (MHz) | Config. (dB) (dBm) (dBm) (dBm) /Eail

AntO | Ant1 | AntO [ Ant1 | SUM | Ant 0 | Ant 1 SUM
HE20 [ MCSO| 2| 117 | 6535 Full | 0.00 | 0.00 [12.70 [11.70 | 15.24 3.15 18.39 30.00 Pass
HE20 [ MCSO| 2| 117 | 6535 26/0 | 0.64 | 0.65 | 2.40 | 2.70 | 5.56 3.15 8.71 30.00 Pass
HE20 [ MCSO| 2| 117 | 6535 | 52/37 | 0.58 | 0.60 [ 5.60 | 5.80 | 8.71 3.15 11.86 30.00 Pass
HE20 [ MCSO| 2 | 117 | 6535 [ 106/53| 0.66 | 0.66 | 8.10 | 8.10 | 11.11 3.15 14.26 30.00 Pass
HE20 [MCSO| 2| 149 | 6695 Full | 0.00 | 0.00 [12.90 [12.00 | 15.48 3.15 18.63 30.00 Pass
HE20 [ MCSO| 2| 149 | 6695 26/4 | 0.64 | 0.65 | 3.10 | 4.10 | 6.64 3.15 9.79 30.00 Pass
HE20 [MCSO| 2| 149 | 6695 | 52/38 | 0.58 | 0.60 [ 5.50 | 5.70 | 8.61 3.15 11.76 30.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 [ 106/53| 0.66 | 0.66 | 8.50 | 8.60 | 11.56 3.15 14.71 30.00 Pass
HE20 [ MCSO| 2| 181 | 6855 Full | 0.00 | 0.00 [13.00 [12.30 | 15.67 3.15 18.82 30.00 Pass
HE20 [ MCSO| 2| 181 | 6855 26/8 | 0.64 | 0.65 | 2.80 | 3.40 | 6.12 3.15 9.27 30.00 Pass
HE20 [ MCSO| 2| 181 | 6855 | 52/40 | 0.58 | 0.60 [ 5.70 | 6.30 | 9.02 3.15 12.17 30.00 Pass
HE20 [ MCSO| 2| 181 | 6855 [ 106/54| 0.66 | 0.66 | 8.50 | 9.20 |11.87 3.15 15.02 30.00 Pass
HE40 [ MCSO| 2| 123 | 6565 ( Full | 0.00 | 0.00 [13.00 [12.30 | 15.67 3.15 18.82 30.00 Pass
HE40 [ MCSO| 2 | 123 | 6565 [ 242/61| 0.00 | 0.00 [10.20 [10.00 | 13.11 3.15 16.26 30.00 Pass
HE40 [ MCSO| 2| 147 | 6685 Full | 0.00 | 0.00 [12.90 [12.40 | 15.67 3.15 18.82 30.00 Pass
HE40 [ MCSO| 2 | 147 | 6685 [ 242/61| 0.00 | 0.00 [10.00 [ 10.00 | 13.01 3.15 16.16 30.00 Pass
HE40 [ MCSO| 2| 179 | 6845 Full | 0.00 | 0.00 [13.00 [ 12.40 | 15.72 3.15 18.87 30.00 Pass
HE40 [ MCSO| 2 | 179 | 6845 [ 242/62| 0.00 | 0.00 | 9.90 [10.20 | 13.06 3.15 16.21 30.00 Pass
HE80 [ MCSO| 2| 135 | 6625 Full | 0.00 | 0.00 [12.90 [12.30 | 15.62 3.15 18.77 30.00 Pass
HE80 [ MCSO| 2 | 135 | 6625 | 484/65| 0.04 | 0.04 | 8.60 | 890 | 11.76 3.15 14.91 30.00 Pass
HE80 [ MCSO| 2| 151 | 6705 Full | 0.00 | 0.00 [12.90 [12.20 | 15.57 3.15 18.72 30.00 Pass
HE80 [ MCSO| 2 | 151 | 6705 [ 484/65| 0.04 | 0.04 | 8.70 | 860 | 11.66 3.15 14.81 30.00 Pass
HE80 [ MCSO| 2 | 167 | 6785 Full | 0.00 | 0.00 [13.00 [12.40 | 15.72 3.15 18.87 30.00 Pass
HE80 [ MCSO| 2 | 167 | 6785 [ 484/66| 0.04 | 0.04 | 9.90 [10.10 | 13.01 3.15 16.16 30.00 Pass
HE160[ MCSO| 2 | 143 | 6665 ( Full | 0.00 | 0.00 [12.60 |[12.20 | 15.41 3.15 18.56 30.00 Pass
HE160[ MCSO| 2 | 143 | 6665 [ 996/67| 0.10 | 0.11 [10.20 [ 10.20 | 13.21 3.15 16.36 30.00 Pass

U-NII-7 straddle channel MIMO
Duty Conducted DG EIRP EIRP

Data Freq. Factor Power ) Power .. | Pass
Mod. | 2o NPL CH- | iy contie,| (@) (dBm) (dB) (dBm) P°‘(“(”ern';')m't Fai

AntO | Ant1 | AntO [ Ant1 | SUM | Ant0 | Ant 1 SUM
HE20 [ MCSO| 2| 185 | 6875 Full | 0.00 | 0.00 [12.90 | 12.50 | 15.71 3.15 18.86 30.00 Pass
HE20 [ MCSO| 2| 185 | 6875 | 26/8 | 0.64 | 0.65 | 2.80 | 3.40 | 6.12 3.15 9.27 30.00 Pass
HE20 [ MCSO| 2 | 185 | 6875 | 52/40 | 0.58 | 0.60 | 5.60 | 6.30 | 8.97 3.15 12.12 30.00 Pass
HE20 [ MCSO| 2 | 185 | 6875 [ 106/54| 0.66 | 0.66 | 8.30 | 9.20 | 11.78 3.15 14.93 30.00 Pass
HE40 [MCSO| 2| 187 | 6885 Full | 0.00 | 0.00 [12.90 [12.40 | 15.67 3.15 18.82 30.00 Pass
HE40 [ MCSO| 2 | 187 | 6885 [ 242/62| 0.00 | 0.00 | 9.80 |10.20 | 13.01 3.15 16.16 30.00 Pass
HE80 [ MCSO| 2| 183 | 6865 Full | 0.00 | 0.00 [12.80 [12.30 | 15.57 3.15 18.72 30.00 Pass
HE80 [ MCSO| 2 | 183 | 6865 [484/66| 0.04 | 0.04 | 9.10 | 9.40 |12.26 3.15 15.41 30.00 Pass
HE160[ MCSO| 2| 175 | 6825 | Full | 0.00 | 0.00 [13.00 |12.10 | 15.58 3.15 18.73 30.00 Pass
HE160[ MCSO| 2 | 175 | 6825 [ 996/67| 0.10 | 0.11 [10.00 [ 10.20 | 13.11 3.15 16.26 30.00 Pass
HE160[ MCSO| 2 | 175 | 6825 |996/S67 0.10 | 0.11 | 9.80 | 9.70 |12.76 3.15 15.91 30.00 Pass
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR422224H

U-NII-7 MIMO

Conducted EIRP
Data Freq. | RU Fl:e)ngr Power Density DG Power Els:n:ﬁ;ver Pass
Mod. Rate NT{ CH. (MHz) | Config. (dB) with Duty Factor (dBi) Density Limit IFail

(dBm/MHz) (dBm/MHz) (dBm/MHz)

AntO [ Ant1 | AntO | Ant1 | SUM | AntO | Ant1 SUM
HE20 | MCS0| 2| 117 | 6535 Full | 0.00 | 0.00 2.70 5.99 8.69 17.00 Pass
HE20 | MCS0| 2 | 117 | 6535 | 26/0 | 0.64 | 0.65 2.59 5.99 8.58 17.00 Pass
HE20 | MCS0| 2 | 117 | 6535 | 52/37 | 0.58 | 0.60 2.67 5.99 8.65 17.00 Pass
HE20 | MCS0| 2 | 117 | 6535 | 106/53| 0.66 | 0.66 2.28 5.99 8.27 17.00 Pass
HE20 [MCSO| 2| 149 | 6695 | Full | 0.00 | 0.00 2.74 5.99 8.73 17.00 Pass
HE20 [ MCS0| 2 | 149 | 6695 | 26/4 | 0.64 | 0.65 2.33 5.99 8.31 17.00 Pass
HE20 [ MCSO0| 2 | 149 | 6695 | 52/38 | 0.58 | 0.60 2.52 5.99 8.50 17.00 Pass
HE20 | MCS0| 2 | 149 | 6695 | 106/53| 0.66 | 0.66 2.33 5.99 8.32 17.00 Pass
HE20 [ MCS0| 2| 181 | 6855 Full | 0.00 | 0.00 2.52 5.99 8.51 17.00 Pass
HE20 [ MCS0| 2| 181 | 6855 | 26/8 | 0.64 | 0.65 2.46 5.99 8.45 17.00 Pass
HE20 | MCSO| 2 | 181 | 6855 | 52/40 [ 0.58 | 0.60 2.38 5.99 8.36 17.00 Pass
HE20 | MCS0| 2 | 181 | 6855 | 106/54| 0.66 | 0.66 2.10 5.99 8.09 17.00 Pass
HE40 [ MCS0| 2| 123 | 6565 [ Full | 0.00 | 0.00 0.24 5.99 6.23 17.00 Pass
HE40 [ MCS0| 2 | 123 | 6565 [242/61| 0.00 | 0.00 0.17 5.99 6.15 17.00 Pass
HE40 | MCS0| 2 | 147 | 6685 Full | 0.00 | 0.00 0.08 5.99 6.06 17.00 Pass
HE40 | MCSO0| 2 | 147 | 6685 [242/61| 0.00 | 0.00 -0.08 5.99 5.91 17.00 Pass
HE40 |[MCS0| 2| 179 | 6845 Full | 0.00 | 0.00 -0.29 5.99 5.70 17.00 Pass
HE40 [ MCS0| 2 | 179 | 6845 [242/62( 0.00 | 0.00 -0.56 5.99 5.43 17.00 Pass
HE80 | MCS0| 2| 135 | 6625 Full | 0.00 | 0.00 -2.65 5.99 3.34 17.00 Pass
HE80 [ MCS0| 2 | 135 | 6625 | 484/65( 0.04 | 0.04 -3.60 5.99 2.39 17.00 Pass
HE80 | MCS0| 2| 151 | 6705 Full | 0.00 | 0.00 -2.86 5.99 3.13 17.00 Pass
HE80 | MCS0| 2 | 151 | 6705 | 484/65( 0.04 | 0.04 -4.05 5.99 1.94 17.00 Pass
HE80 | MCS0| 2| 167 | 6785 | Full | 0.00 | 0.00 -2.66 5.99 3.33 17.00 Pass
HE80 | MCS0| 2 | 167 | 6785 | 484/66( 0.04 | 0.04 -2.85 5.99 3.13 17.00 Pass
HE160[ MCSO| 2 | 143 | 6665 | Full | 0.00 | 0.00 -5.51 5.99 0.48 17.00 Pass
HE160| MCSO| 2 | 143 | 6665 | 996/67| 0.10 | 0.11 -5.70 5.99 0.29 17.00 Pass

U-NII-7 straddle channel MIMO

Conducted EIRP
Data Freq. | RU Fl:e)ngr Power Density DG Power Els:n:ﬁ;ver Pass
Mod. Rate NT{ CH. (MHz) | Config. (dB) with Duty Factor (dBi) Density Limit IFail

(dBm/MHz) (dBm/MHz) (dBm/MHz)

AntO [ Ant1 [ AntO [ Ant1 | SUM | AntO | Ant 1 SUM
HE20 [MCSO| 2| 185 | 6875 | Full | 0.00 | 0.00 2.81 5.99 8.80 17.00 Pass
HE20 [ MCS0| 2| 185 | 6875 | 26/8 | 0.64 | 0.65 2.80 5.99 8.79 17.00 Pass
HE20 | MCS0| 2 | 185 | 6875 | 52/40 | 0.58 | 0.60 2.65 5.99 8.64 17.00 Pass
HE20 | MCS0| 2 | 185 | 6875 | 106/54| 0.66 | 0.66 2.39 5.99 8.38 17.00 Pass
HE40 | MCS0| 2| 187 | 6885 | Full | 0.00 | 0.00 0.02 5.99 6.01 17.00 Pass
HE40 [ MCS0| 2 | 187 | 6885 [242/62( 0.00 | 0.00 -0.03 5.99 5.95 17.00 Pass
HE80 | MCS0| 2| 183 | 6865 | Full | 0.00 | 0.00 -3.30 5.99 2.69 17.00 Pass
HE80 | MCS0| 2 | 183 | 6865 | 484/66( 0.04 | 0.04 -3.75 5.99 2.24 17.00 Pass
HE160[ MCSO| 2 | 175 | 6825 | Full | 0.00 | 0.00 -5.91 5.99 0.07 17.00 Pass
HE160| MCSO| 2 | 175 | 6825 | 996/67| 0.10 | 0.11 -5.96 5.99 0.03 17.00 Pass
HE160| MCSO| 2 | 175 | 6825 |996/S67| 0.10 | 0.11 -5.96 5.99 0.03 17.00 Pass
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swanranas. FCC RADIO TEST REPORT Report No. : FR422224H

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number : B1 of B1
FAX: 886-3-327-0855



EUT Information

Report NO : 422224
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.174750 38.51 54.73 16.22 | L1 OFF 19.8
0.174750 47.70 64.73 17.03 | L1 OFF 19.8
0.280500 27.99 50.80 22.81 | L1 OFF 19.8
0.280500 37.72 60.80 23.08 | L1 OFF 19.8
0.462750 28.87 46.64 17.77 | L1 OFF 19.8
0.462750 34.82 56.64 21.82 | L1 OFF 19.8
0.937500 26.60 46.00 19.40 | L1 OFF 19.8
0.937500 33.53 56.00 22.47 | L1 OFF 19.8
3.291000 26.26 46.00 19.74 | L1 OFF 19.9
3.291000 32.48 56.00 2352 | L1 OFF 19.9
7.647000 26.26 50.00 23.74 | L1 OFF 20.1
7.647000 28.41 60.00 31.59 | L1 OFF 20.1
13.560000 41.90 50.00 8.10 | L1 OFF 20.2
13.560000 54.66 60.00 5.34 | L1 OFF 20.2




EUT Information

Report NO : 422224
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70t
> 60_\ : CISPR-OP [Limitat Main Plrts
2 4 *
£ 50+
3 *
2 *
40t *
T 4
30t NN
20t
101
o+—H——+—+—+—+++—+ — —
150k 300400600 8001M 2M  3M 4M5M6 8 10M 20M 30M

Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.179250 37.29 54.52 17.23 | N OFF 19.8
0.179250 48.41 64.52 16.11 | N OFF 19.8
0.294000 37.84 50.41 12.57 | N OFF 19.8
0.294000 42.67 60.41 17.74 | N OFF 19.8
0.404250 33.01 A47.77 14.76 | N OFF 19.8
0.404250 39.26 57.77 1851 | N OFF 19.8
0.703500 27.25 46.00 18.75 | N OFF 19.8
0.703500 34.18 56.00 21.82 | N OFF 19.8
4.011000 27.01 46.00 18.99 | N OFF 20.0
4.011000 32.55 56.00 23.45 | N OFF 20.0
7.559250 27.48 50.00 2252 | N OFF 20.1
7.559250 31.38 60.00 28.62 | N OFF 20.1
13.560000 42.47 50.00 753 | N OFF 20.3
13.560000 55.25 60.00 475 | N OFF 20.3




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

Appendix C. Radiated Spurious Emission

Temperature : 18~26°C
Test Engineer : Jack Cheng, Ray Lung and Sky Chang
Relative Humidity : 50~70%
<Sample 1>
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A) (H/V)
5923.88 62.92 -25.28 88.2 50.81 33.8 13.5 35.19 103 187 P H
5925 54.88 -13.32 68.2 42.78 33.8 13.5 35.2 103 187 A H
* 5955 112.72 - - 100.6 33.8 13.54 | 35.22 103 187 P H
* 5955 105.18 - - 93.06 33.8 13.54 | 35.22 103 187 A H
H
802.11a
H
CH 01
5924.2 63.3 -24.9 88.2 51.19 33.8 13.5 35.19 100 155 P \Y,
5955MHz
5925 55.53 -12.67 68.2 43.43 33.8 13.5 35.2 100 155 A \Y,
* 5955 115.58 - - 103.46 33.8 13.54 | 35.22 100 155 P \Y,
* 5955 108.81 - - 96.69 33.8 13.54 | 35.22 100 155 A \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

Band 5 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
7940 46.59 |-41.61 88.2 31.51 36.6 15.74 | 37.26 - - P | H
11910 49.8 242 74 32.62 385 19.89 | 41.21 - - P | H
11910 39.58 | -14.42 54 22.4 38.5 19.89 | 41.21 - - A | H
17865 52.67 | -21.33 74 35.43 40.23 2439 | 47.38 - - P | H
17865 4358 |-10.42 54 26.34 40.23 2439 | 47.38 - - A | H
H
H
H
H
H
H
802.11a
H
CHO1
7940 49.62 |-38.58 88.2 34.54 36.6 15.74 | 37.26 - - P |V
5955MHz
11910 49.75 | -24.25 74 32.57 385 19.89 | 41.21 - - P |V
11910 39.81 -14.19 54 22.63 38.5 19.89 | 41.21 - - AV
17865 51.31 -22.69 74 34.07 40.23 2439 | 47.38 - - P |V
17865 43.61 -10.39 54 26.37 40.23 2439 | 47.38 - - AV
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number : C2 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
12390 51 -23 74 33.03 38.96 20.3 41.29 - - P | H
12390 42.05 |-11.95 54 24.08 38.96 20.3 41.29 - - A | H
18585 4229 |-31.71 74 52.78 38.27 15.02 | 63.78 - - P | H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 51.88 | -22.12 74 33.91 38.96 20.3 41.29 - - P |V
6195MHz
12390 4357 |-10.43 54 25.6 38.96 20.3 41.29 - - AV
18585 4495 |-29.05 74 55.44 38.27 15.02 | 63.78 - - \
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number : C3 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12830 51.56 -36.64 88.2 32.02 40.22 20.67 | 41.35 - - P H
12830 41.63 -26.57 68.2 22.09 40.22 20.67 | 41.35 - - A H
19245 42.44 -31.56 74 52.55 38 15.5 63.61 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH93
12830 52.14 -36.06 88.2 32.6 40.22 20.67 | 41.35 - - P \Y,
6415MHz
12830 41.93 -26.27 68.2 22.39 40.22 20.67 | 41.35 - - A \Y,
19245 47.52 -26.48 74 57.63 38 15.5 63.61 - - V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5922.92 64.18 -24.02 88.2 52.07 33.8 13.5 35.19 | 109 180 P H
5925 53.13 -15.07 68.2 41.03 33.8 13.5 35.2 109 180 A H
5955 112.84 - - 100.72 33.8 13.54 | 3522 | 109 180 P H
5955 106.04 - - 93.92 33.8 13.54 | 3522 | 109 180 A H
802.11ax H
HE20 Full H
CH 01 5924.84 69.62 -18.58 88.2 57.52 33.8 13.5 35.2 277 156 P |V
5955MHz 5925 56.58 | -11.62| 68.2 44.48 33.8 13.5 352 | 277 | 156 | A | V
5955 113.12 - - 101 33.8 13.54 | 3522 | 277 156 P |V
5955 106.44 - - 94.32 33.8 13.54 | 3522 | 277 156 AV
\Y
\Y
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C5 of C46
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Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11910 49.47 | -24.53 74 32.29 38.5 19.89 | 41.21 - - P H
11910 39.62 -14.38 54 22.44 38.5 19.89 | 41.21 - - A | H
17865 61.5 -12.5 74 44.26 40.23 2439 | 47.38 | 208 | 190 P H
17865 49.65 -4.35 54 32.41 40.23 2439 | 47.38 | 208 | 190 A | H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 11910 4955 |-24.45 74 32.37 38.5 19.89 | 41.21 - - P |V
5955MHz 11910 39.83 | -14.17 54 22.65 38.5 19.89 | 41.21 - - A |V
17865 61.75 |-12.25 74 44.51 40.23 2439 | 4738 | 100 | 196 P |V
17865 50.5 -3.5 54 33.26 40.23 2439 | 47.38 | 100 | 196 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C6 of C46
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Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12390 49.76 |-24.24 74 31.79 38.96 20.3 41.29 - - P H
18585 4118 | -32.82 74 51.67 38.27 15.02 | 63.78 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 49.92 -24.08 74 31.95 38.96 20.3 41.29 - - P |V
6195MHz 18585 46.11 | -27.89 74 56.6 38.27 | 15.02 | 63.78 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C7 of C46

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12830 53.06 -35.14 88.2 33.52 40.22 20.67 | 41.35 - - P H
19245 43.15 -30.85 74 53.26 38 15.5 63.61 - - P H
25660 39.75 -48.45 88.2 41.48 38.96 19.78 | 60.47 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH93 12830 54.31 -33.89 88.2 34.77 40.22 20.67 | 41.35 - - P |V
6415MHz 19245 47.04 | -26.96 74 57.15 38 15.5 | 63.61 - - PV
25660 43.39 -44.81 88.2 4512 38.96 19.78 | 60.47 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Frequency Level |Margin Limit Read | Antenna | Path |Preamp Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) (deg) |(P/A)|(HIV)
5923.88 86.9 -1.3 88.2 74.79 33.8 13.5 35.19 187 P H
5925 64.87 -3.33 68.2 52.77 33.8 13.5 35.2 187 A | H
5955 112.87 - - 100.75 33.8 13.54 | 35.22 187 P H
802.11ax 5955 105.43 - - 93.31 33.8 13.54 | 35.22 187 A | H
HE20 H
Partial H
106/53 5922.92 87.06 -1.14 88.2 74.95 33.8 13.5 35.19 156 P |V
CH 01 5925 65.18 | -3.02 68.2 53.08 33.8 13.5 35.2 156 | A | V
5955MHz 5955 116.82 - . 1047 | 338 | 1354 | 3522 156 | P | V
5955 110.28 - - 98.16 33.8 13.54 | 3522 156 AV
\Y
\Y
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C9 of C46

FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5921.64 71.98 -16.22 88.2 59.87 33.8 13.5 35.19 | 329 190 P H
5925 60.17 -8.03 68.2 48.07 33.8 13.5 35.2 329 190 A H
* 5965 112.38 - - 100.26 33.8 13.55 | 35.23 | 329 190 P H
* 5965 102.72 - - 90.6 33.8 13.55 | 35.23 | 329 190 A H
802.11ax H
HE40 Full H
CH 03 5924 .2 71.14 -17.06 88.2 59.03 33.8 13.5 3519 | 113 161 P |V
5965MHz 5925 61.78 | -6.42 68.2 49.68 33.8 135 | 352 | 113 | 161 | A | V
* 5965 114.4 - - 102.28 33.8 13.55 | 35.23 | 113 161 P |V
* 5965 106.7 - - 94.58 33.8 1355 | 3523 | 113 161 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C10 of C46

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11930 49.97 |-24.03 74 32.8 38.5 19.91 | 41.24 - - P | H
17895 56.97 |-17.03 74 39.62 40.29 2441 | 4735 | 204 | 190 P | H
17895 46.68 -7.32 54 29.33 40.29 2441 | 4735 | 204 | 190 A | H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 11930 49.05 |-24.95 74 31.88 38.5 19.91 | 41.24 - - P |V
5965MHz 17895 58.29 | -15.71 74 40.94 | 4029 | 24.41 | 4735 | 101 | 197 \%
17895 47 .46 -6.54 54 30.11 40.29 24.41 | 47.35 | 101 197 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C11 of C46
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12410 53.33 | -20.67 74 35.27 39.04 20.31 | 41.29 | 100 | 236 P H
12410 43.92 -10.08 54 25.86 39.04 20.31 | 41.29 | 100 | 236 A | H
18615 40.98 |-33.02 74 51.47 38.24 15.05 | 63.78 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 51 12410 55.21 -18.79 74 37.15 39.04 20.31 | 4129 | 280 | 197 P |V
6205MHz 12410 4485 | -9.15 54 26.79 | 39.04 | 2031 | 4129 | 280 | 197 | A | V
18615 4528 | -28.72 74 55.77 38.24 15.05 | 63.78 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12810 52.38 -15.82 68.2 32.94 40.14 20.65 | 41.35 - - P H
19215 42.59 -31.41 74 52.73 38 1548 | 63.62 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 91 12810 53.16 -15.04 68.2 33.72 40.14 20.65 | 41.35 - - P |V
6405MHz 19215 46.45 | -27.55 74 56.59 38 15.48 | 63.62 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5923.24 79.74 -8.46 88.2 67.63 33.8 13.5 35.19 | 100 | 181 P H
5922.92 62.52 -5.68 68.2 50.41 33.8 13.5 35.19 | 100 | 181 A | H
5965 109.27 - - 97.15 33.8 1355 | 3523 | 100 | 181 P H
802.11ax 5965 101.76 - - 89.64 33.8 1355 | 3523 | 100 | 181 A | H
HE40 H
Partial H
242/61 5920.68 82.21 -5.99 88.2 70.11 33.8 1349 | 3519 | 115 162 P |V
CHO03 5922.92 64.3 -3.9 68.2 52.19 33.8 135 | 3519 | 115 | 162 | A | V
5965MHz 5965 113.36 - . 10124 | 338 | 1355 | 3523 | 115 | 162 | P | V
5965 104.84 - - 92.72 33.8 1355 | 3523 | 115 162 AV
\Y
\Y
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C14 of C46
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Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5920.04 75.7 -12.5 88.2 63.6 33.8 1349 | 3519 | 101 191 P H
5923.88 64.11 -4.09 68.2 52 33.8 13.5 35.19 | 101 191 A H
* 5985 105.71 - - 93.59 33.8 13.57 | 3525 | 101 191 P H
* 5985 98.18 - - 86.06 33.8 13.57 | 3525 | 101 191 A H
802.11ax H
HES80 Full H
CH 07 5921.64 76.11 -12.09 88.2 64 33.8 13.5 3519 | 119 170 P |V
5985MHz 5921 65.67 | -2.53 68.2 53.56 33.8 135 | 3519 | 119 | 170 | A | V
* 5985 113.23 - - 101.11 33.8 13.57 | 3525 | 119 170 P |V
* 5985 103.86 - - 91.74 33.8 13.57 | 3525 | 119 170 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C46
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Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11970 49.25 |-24.75 74 32.07 38.54 19.94 41.3 - - P H
11970 39.6 -14.4 54 22.42 38.54 19.94 41.3 - - A | H
17955 51.8 -22.2 74 34.15 40.49 24.09 | 47.29 - - P H
17955 46.97 -7.03 54 29.32 40.49 24.09 | 47.29 - - A | H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 07 11970 49.57 | -24.43 74 32.39 38.54 19.94 41.3 - - P |V
5985MHz 11970 39.56 | -14.44 54 2238 | 3854 | 19.94 | 413 - - A |V
17955 52.33 | -21.67 74 34.68 40.49 24.09 | 47.29 - - P |V
17955 49.49 -4.51 54 31.84 40.49 24.09 | 47.29 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12450 51.74 | -22.26 74 33.48 39.2 20.35 | 41.29 - - P H
12450 40.71 -13.29 54 22.45 39.2 20.35 | 41.29 - - A | H
18675 39.53 | -34.47 74 50.25 37.95 15.09 | 63.76 - - P H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 55 12450 51.31 -22.69 74 33.05 39.2 20.35 | 41.29 - - P |V
6225MHz 12450 40.73 | -13.27 54 22.47 39.2 | 2035 | 41.29 - - A |V
18675 4548 |-28.52 74 56.2 37.95 15.09 | 63.76 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C17 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12770 51.24 -36.96 88.2 31.98 39.98 20.62 | 41.34 - - P H
19155 41.78 -32.22 74 51.53 38.45 15.44 | 63.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 87 12770 53.01 -35.19 88.2 33.75 39.98 20.62 | 41.34 - - P |V
6385MHz 19155 4454 | -29.46 74 5429 | 38.45 | 1544 | 63.64 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C18 of C46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5924.84 81.91 -6.29 88.2 69.81 33.8 13.5 35.2 294 186 P H
5924 .84 63.77 -4.43 68.2 51.67 33.8 13.5 35.2 294 186 A H
* 5985 105.82 - - 93.7 33.8 13.57 | 3525 | 294 186 P H
802.11ax * 5985 97.74 - - 85.62 33.8 13.57 | 3525 | 294 186 A H
HE80 "
Partial H
484/65 5919.4 83.28 -4.92 88.2 71.18 33.8 13.49 | 35.19 | 101 166 P |V
CH 07 5924.84 64.83 | -3.37 68.2 52.73 33.8 135 | 352 | 101 | 166 | A | V
5985MHz | - 5985 112.35 - - 10023 | 338 | 1357 | 3525 | 101 | 166 | P | V
* 5985 102.96 - - 90.84 33.8 13.57 | 3525 | 101 166 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C19 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5901.8 67.38 -20.82 88.2 55.29 33.8 1347 | 3518 | 100 | 262 P H
5900.52 57.88 -10.32 68.2 45.78 33.8 13.47 | 35.17 | 100 | 262 A H
* 6025 102.77 - - 90.58 33.85 13.62 | 3528 | 100 | 262 P H
* 6025 95.59 - - 83.4 33.85 13.62 | 3528 | 100 | 262 A H
802.11ax H
HE160 Full H
CH 15 5890.92 74.42 -13.78 88.2 62.33 33.8 13.46 | 35.17 | 100 151 P |V
6025MHz 5898.92 65.44 | -2.76 68.2 53.34 33.8 1347 | 3517 | 100 | 151 | A | V
* 6025 107.66 - - 95.47 33.85 13.62 | 35.28 | 100 151 P |V
* 6025 100.01 - - 87.82 33.85 13.62 | 35.28 | 100 151 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12050 50.41 -23.59 74 33.03 38.7 20.01 | 41.33 - - P H
12050 39.42 -14.58 54 22.04 38.7 20.01 | 41.33 - - A | H
18075 38.94 | -35.06 74 50.67 37.6 14.64 | 63.97 - - P H
24100 40.6 -47.6 88.2 42.88 39.1 18.86 | 60.24 - - P H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 49.64 |-24.36 74 32.26 38.7 20.01 | 41.33 - - P |V
6025MHz 12050 39.46 | -14.54 54 22.08 38.7 | 20.01 | 41.33 - - A |V
18075 3843 | -3557 74 50.16 37.6 14.64 | 63.97 - - P |V
24100 43.15 |-45.05 88.2 45.43 39.1 18.86 | 60.24 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C21 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12370 49.75 |-24.25 74 31.89 38.88 20.28 41.3 - - P H
12370 39.96 |-14.04 54 221 38.88 20.28 41.3 - - A | H
18555 39.64 | -34.36 74 50.22 38.21 15 63.79 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 49.47 | -24.53 74 31.61 38.88 20.28 41.3 - - P |V
6185MHz 12370 40.03 | -13.97 54 2217 | 3888 | 2028 | 413 - - A |V
18555 42.9 -31.1 74 53.48 38.21 15 63.79 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C22 of C46

FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR422224H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12690 50.45 | -23.55 74 31.42 39.8 20.55 | 41.32 - - P | H
12690 40.91 | -13.09 54 21.88 39.8 20.55 | 41.32 - - A
19035 39.39 | -34.61 74 4925 | 3847 | 1536 | 63.69 - - P
802.11ax
HE160 Full
CH79 12690 51.03 |-22.97 74 32 39.8 20.55 | 41.32 - - P
6345MHz 12690 40.94 |-13.06 54 21.91 39.8 20.55 | 41.32 - - A
19035 43.43 | -30.57 74 5329 | 3847 | 1536 | 63.69 - -

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C23 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5907.24 81.87 -6.33 88.2 69.77 33.8 1348 | 35.18 | 101 179 P H
5921.32 66.94 -1.26 68.2 54.83 33.8 13.5 35.19 | 101 179 A H
* 6025 106.67 - - 94 .48 33.85 13.62 | 3528 | 101 179 P H
802.11ax * 6025 98.06 - - 85.87 33.85 13.62 | 3528 | 101 179 A H
HE160 "
Partial H
996/67 5878.76 82.05 -6.15 88.2 69.97 33.8 1344 | 35.16 | 102 149 P |V
CH 15 5921.64 66.66 -1.54 68.2 54.55 33.8 13.5 35.19 | 102 149 AV
6025MHz | - 6025 109.69 - - 975 | 3385 | 1362 | 3528 | 102 | 149 | P |V
* 6025 100.73 - - 88.54 33.85 13.62 | 35.28 | 102 149 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C24 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
13070 53.44 | -34.76 88.2 34.08 40.04 20.87 | 41.55 - - P | H
19605 5548 |-18.52 74 64.81 38.27 15.75 | 63.35 | 181 0 P | H
19605 44.19 -9.81 54 53.52 38.27 15.75 | 63.35 | 181 0 A | H
26140 4292 |-45.28 88.2 44.35 39.08 20.06 | 60.57 - - P | H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 51.68 | -36.52 88.2 32.32 40.04 20.87 | 41.55 - - P |V
6535MHz
19605 5535 |-18.65 74 64.68 38.27 15.75 | 63.35 | 224 0 P |V
19605 44.26 -9.74 54 53.59 38.27 15.75 | 63.35 | 224 0 AV
26140 4713 | -41.07 88.2 48.56 39.08 20.06 | 60.57 - - P |V
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number : C25 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
13390 51.88 | -22.12 74 32.94 40.1 2113 | 42.29 - - P | H
13390 41.71 -12.29 54 2277 40.1 2113 | 42.29 - - A | H
20085 55.36 | -18.64 74 63.85 38.03 16.06 | 62.58 | 193 | 265 P | H
20085 43 -1 54 51.49 38.03 16.06 | 6258 | 193 | 265 | A | H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 51.12 | -22.88 74 32.18 40.1 2113 | 42.29 - - P |V
6695MHz
13390 4217 | -11.83 54 23.23 40.1 2113 | 42.29 - - AV
20085 50.59 | -23.41 74 59.08 38.03 16.06 | 62.58 | 185 | 194 P |V
20085 37.81 -16.19 54 46.3 38.03 16.06 | 6258 | 185 | 194 | A | V
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number : C26 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
13710 52.06 | -36.14 88.2 33.26 40.22 21.4 42.82 - - P | H
20565 4737 |-26.63 74 55.05 37.94 16.34 | 61.96 | 150 69 P | H
20565 36.08 | -17.92 54 43.76 37.94 16.34 | 61.96 | 150 69 A | H
H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 51.98 | -36.22 88.2 33.18 40.22 214 42.82 - - P |V
6855MHz
20565 54.2 -19.8 74 61.88 37.94 16.34 | 61.96 | 200 | 158 \%
20565 4277 | -11.23 54 50.45 37.94 16.34 | 6196 | 200 | 158 | A | V
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number 1 C27 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13750 51.91 -36.29 88.2 33.05 40.3 21.43 | 42.87 - - P H
20625 61.02 -12.98 74 68.71 37.85 16.38 | 61.92 183 66 P H
20625 40.53 -13.47 54 48.22 37.85 16.38 | 61.92 183 66 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 185
13750 52.27 -35.93 88.2 33.41 40.3 21.43 | 42.87 - - P \Y,
6875MHz
20625 52.47 -21.53 74 60.16 37.85 16.38 | 61.92 100 137 \Y,
20625 40.82 -13.18 54 48.51 37.85 16.38 | 61.92 100 137 A \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C28 of C46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13070 52.01 -16.19 68.2 32.65 40.04 20.87 | 41.55 - - P | H
19605 55.16 |-18.84 74 64.49 38.27 15.75 | 63.35 | 184 0 P | H
19605 4422 -9.78 54 53.55 38.27 15.75 | 63.35 | 184 0 A | H
26140 4295 |-45.25 88.2 44.38 39.08 20.06 | 60.57 - - P | H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 51.06 | -17.14 68.2 317 40.04 20.87 | 41.55 - - P |V
6535MHz 19605 55.81 |-18.19 74 6514 | 3827 | 1575 | 63.35 | 226 0 PV
19605 444 -9.6 54 53.73 38.27 15.75 | 63.35 | 226 0 AV
26140 46.1 -42.1 88.2 47.53 39.08 20.06 | 60.57 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C29 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13390 52.16 | -21.84 74 33.22 40.1 2113 | 42.29 - - P H
13390 42.25 -11.75 54 23.31 401 2113 | 42.29 - - A | H
20085 4796 |-26.04 74 56.45 38.03 16.06 | 62.58 | 184 | 264 P H
20085 36.97 | -17.03 54 45.46 38.03 16.06 | 62.58 | 184 | 264 A | H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 52.03 | -21.97 74 33.09 40.1 2113 | 42.29 - - P |V
6695MHz 13390 41.88 | -12.12 54 22.94 40.1 2113 | 42.29 - - A |V
20085 53.67 | -20.33 74 62.16 38.03 16.06 | 62.58 | 101 161 P |V
20085 421 -11.9 54 50.59 38.03 16.06 | 62.58 | 101 161 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C30 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13710 55.88 | -12.32 68.2 37.08 40.22 214 42.82 - - P | H
20565 45.61 -28.39 74 53.29 37.94 16.34 | 61.96 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 181 13710 57.79 | -10.41 68.2 38.99 40.22 214 42.82 - - P |V
6855MHz 20565 53.9 -20.1 74 61.58 | 37.94 | 16.34 | 61.96 | 193 | 155 \%
20565 43.28 |-10.72 54 50.96 37.94 16.34 | 61.96 | 193 | 155 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C31 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13750 51.96 -16.24 68.2 33.1 40.3 2143 | 42.87 - - P H
20625 45.35 -28.65 74 53.04 37.85 16.38 | 61.92 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 185 13750 52.55 -15.65 68.2 33.69 40.3 2143 | 42.87 - - P |V
6875MHz 20625 51.98 | -22.02 74 59.67 | 37.85 | 16.38 | 61.92 | 192 | 156 \%
20625 42.91 -11.09 54 50.6 37.85 16.38 | 61.92 | 192 156 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C32 of C46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13130 51.29 | -16.91 68.2 31.96 40.1 20.92 | 41.69 - - P | H
19695 51.86 |-22.14 74 61.07 38.18 15.81 63.2 183 | 360 P | H
19695 43.33 |-10.67 54 52.54 38.18 15.81 63.2 183 | 360 A | H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 51.62 | -16.58 68.2 32.29 40.1 20.92 | 41.69 - - P |V
6565MHz 19695 53.81 |-20.19 74 63.02 | 3818 | 1581 | 632 | 101 | 356 \%
19695 44.32 -9.68 54 53.53 38.18 15.81 63.2 101 356 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C33 of C46

FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13370 53.35 | -20.65 74 34.37 40.1 2112 | 4224 | 397 | 299 P | H
13370 45 -9 54 26.02 401 2112 | 4224 | 397 | 299 A | H
20055 4782 |-26.18 74 56.31 38.09 16.04 | 62.62 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 56.79 | -17.21 74 37.81 401 2112 | 4224 | 103 7 P |V
6685MHz 13370 47.83 | -6.17 54 28.85 40.1 2112 | 4224 | 103 7 A |V
20055 47.63 |-26.37 74 56.12 38.09 16.04 | 62.62 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C34 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13690 56.13 | -12.07 68.2 37.38 40.16 21.38 | 42.79 - - P | H
20535 51.39 |-22.61 74 59.04 38 16.33 | 61.98 | 100 | 334 P | H
20535 4155 |-12.45 54 49.2 38 16.33 | 61.98 | 100 | 334 A | H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 179 13690 57.79 | -10.41 68.2 39.04 40.16 21.38 | 42.79 - - P |V
6845MHz 20535 49.84 | -24.16 74 57.49 38 16.33 | 61.98 | 182 | 320 \%
20535 4162 |-12.38 54 49.27 38 16.33 | 61.98 | 182 | 320 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C35 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13770 53.71 -14.49 68.2 34.86 40.3 21.45 42.9 - - P H
20655 46.73 -27.27 74 54.33 37.91 16.4 61.91 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 54.63 -13.57 68.2 35.78 40.3 21.45 42.9 - - P |V
6885MHz 20655 47.62 | -26.38 74 55.22 | 37.91 16.4 | 61.91 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13250 51.31 -22.69 74 32.16 40.1 21.02 | 4197 | 183 97 P | H
13250 41.03 | -12.97 54 21.88 401 21.02 | 4197 | 183 97 A | H
19875 46.3 -27.7 74 55.17 38.1 15.93 62.9 - - P | H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 135 13250 53.73 | -20.27 74 34.58 40.1 21.02 | 4197 | 100 | 227 P |V
6625MHz 13250 4162 |-12.38 54 22.47 40.1 21.02 | 41.97 | 100 | 227 | A | V
19875 4775 |-26.25 74 56.62 38.1 15.93 62.9 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C37 of C46
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FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13410 50.89 | -37.31 88.2 31.97 40.1 2115 | 4233 - - P | H
20115 43.74 | -30.26 74 52.17 38.03 16.08 | 62.54 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 151 13410 52.28 | -35.92 88.2 33.36 40.1 2115 | 4233 - - P |V
6705MHz 20115 4572 | -28.28 74 5415 | 38.03 | 16.08 | 62.54 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C38 of C46
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FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13570 50.94 | -37.26 88.2 32.17 40.12 21.28 | 42.63 - - P H
20355 4514 | -28.86 74 53.21 37.91 16.22 62.2 - - P H
27140 40.19 |-48.01 88.2 41.69 39.5 20.53 | 61.53 - - P H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 167 13570 51.31 -36.89 88.2 32.54 40.12 21.28 | 42.63 - - P |V
6785MHz 20355 46.55 | -27.45 74 54.62 | 37.91 | 16.22 | 62.2 - - PV
27140 4503 |-43.17 88.2 46.53 39.5 20.53 | 61.53 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C39 of C46
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FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13730 52.63 -35.57 88.2 33.79 40.26 2142 | 42.84 - - P H
20595 39.02 -34.98 74 46.78 37.82 16.36 | 61.94 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 183 13730 51.64 -36.56 88.2 32.8 40.26 2142 | 4284 - - P |V
6865MHz 20595 38.87 | -35.13 74 46.63 | 37.82 | 16.36 | 61.94 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR422224H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13330 50.99 | -23.01 74 31.96 40.1 21.08 | 42.15 - - P H
13330 41.07 | -12.93 54 22.04 401 21.08 | 42.15 - - A | H
19995 42.41 -31.59 74 51.3 37.81 16.01 | 62.71 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 51.86 | -22.14 74 32.83 40.1 21.08 | 42.15 - - P |V
6665MHz 13330 4111 |-12.89 54 22.08 40.1 21.08 | 42.15 - - A |V
19995 4229 |-31.71 74 51.18 37.81 16.01 | 62.71 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C41 of C46
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13650 5215 |-36.05 88.2 33.54 40 21.35 | 42.74 - - P | H
20475 4531 |-28.69 74 53.1 37.95 | 16.29 | 62.03 - - P
802.11ax
HE160 Full
CH 175 13650 5291 |-3529 882 34.3 40 21.35 | 42.74 - - P
6825MHz 20475 4501 |-28.99 74 52.8 37.95 | 16.29 | 62.03 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number 1 C42 of C46
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FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
32.16 223 -17.7 40 30.14 23.9 0.97 32.74 - - P H
147.45 23.75 -19.75 43.5 37.06 17.26 2.06 32.7 - - P H
261.39 21.06 -24.94 46 30.92 20.01 277 32.75 - - P H
562.5 27.81 -18.19 46 556.54 -500 4.08 33.01 - - P H
860.7 32.62 -13.38 46 559.78 -500 5.01 32.37 - - P H
9741 34.32 -19.68 54 560.14 -500 5.33 314 - - P H
H
H
H
H
H

802.11ax
H

HE20 Full
F 327 29.52 -10.48 40 37.72 23.54 0.97 32.74 - - P |V
151.5 21.54 -21.96 43.5 35.1 16.98 2.09 327 - - P |V
263.82 20.04 -25.96 46 29.79 20.12 2.78 32.75 - - P |V
531 26.19 -19.81 46 554.98 -500 3.95 32.97 - - P |V
868.4 32.15 -13.85 46 559.24 -500 5.04 32.32 - - P |V
961.5 35.46 -18.54 54 561.45 -500 5.29 31.52 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR422224H

<Sample 2>

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5925 83.8 4.4 88.2 7.7 33.8 13.5 35.2 100 199 P H
5920.04 65.09 -3.11 68.2 52.99 33.8 1349 | 35.19 | 100 199 A H
* 5955 112.36 100.24 33.8 13.54 | 3522 | 100 199 P H
802.11ax * 5955 104.88 92.76 33.8 13.54 | 3522 | 100 199 A H
HE20 H
Partial H
106/53 5923.24 85.8 2.4 88.2 73.69 33.8 13.5 35.19 | 105 122 P |V
CHO1 5914.28 66.88 | -1.32 68.2 54.78 33.8 1349 | 3519 | 105 | 122 | A |V
5955MHz | - 5955 118 105.88 | 338 | 1354 | 3522 | 105 | 122 | P | V
* 5955 110 97.88 33.8 13.54 | 3522 | 105 122 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C44 of C46
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C45 of C46
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

0+1 ( MHz) (dBuV/im)| (dB) [(dBuV/im) | (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

802.11a 5925 5545 |-32.75| 882 | 5451 | 3222 | 458 | 3586 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 | -24.66 68.2 42.6 32.22 4.58 35.86 | 103 | 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpyV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBpV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 88.2(dBuV/m)
=-32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2.  Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C46 of C46
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18~26°C

Test Engineer : Jack Cheng, Ray Lung and Sky Chang
Relative Humidity : 50~70%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D55
FAX: 886-3-327-0855
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<Sample 1>

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

0+1 Horizontal Fundamental

A (@Buvim) Date: 2024.03.25

el (dBuvim) Date: 20240325

90| M\ ‘:‘: PEAK(UNU)_ 6E
704 /j L MJU_HWTUT [l
N

) 'M“\MWWMW'MWWW

“ L e LMWW

A
30 0™
10 10
785 5610, 5630, 5050, 5070, 5090, 5910, 5900, 5950, 5970, 5990 6010. 6030, 6050, 60T, 6105 000 200, 3000, 4000, 5000, 5000. 7200
Frequency (Miz) Frequency (MiHz)
:03CH21-HY 03CH21-HY
Condition +PEAK_BE(UNIT)_6E 3m HORN_O03AI8EN_230712 HORTZONTAL Condition + PEAK(UNII)_6E 3m HORN_O3A18EN_230712 HORIZONTAL

+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20240325

el (dBuVim) Date: 20240325

N AN U I
o O ~— ] * SRR, —

P s
30) 30
10 10]
785 5010, 5630, 5050, 5070, 5890, 5910, 5930. 5950. 5970, 5990, GOT0. 6030, 6050, GO70. 6105 000 2000 3000, 000, 5000, 000, 7200
Freauency (MHz) Frequency (M)
site $03CH21-HY Site 03CH21-HY
Condition + AV6_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR422224H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO01 5955MHz

0+1

Vertical

Fundamental

Peak

) By vate: 20240325
13
o
o
1u
sofsatigm e e
P
"
755 Sa0. 5890, 5950, 5970 5aG0. 50, 5630 5050 570, 5380 GoTO. G090, 6050, G070, 5105
Freauenes (M)
Site :03CH21-HY

Condition + PEAK_BE(UNTT)_6E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A @8

Date: 20240325

130

1ol

PEAK(UNI G

SRS -y

70
50

-

R PRV Do
| ot
2o
1
o5 7000 D o0s. 5000 £ 7200
Frequency ()
site :03CH21HY
Condition PEAK(UNII)_GE 3m HORN_03AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20240325

785 5610, 5630, 5850, 5870, 5890, 5910, 5030. 5050, 5970, 5990, 6010, 6030, 6050, 6070. 6105
Frequency (MHz)
Site $03CH21-HY.
Condition + AV6_BE(UNIT)_E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

el (dBuvim)

Date: 20240325

0]
90|
1 e
50|
M T
30
10]
000 2000 3000. 2000, 5000 5000 7
Freauency (MH2)
Site 03CH21-HY
Condition AV6(UNTT)_6E 3m HORN_03A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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: FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

0+1

Horizontal

Fundamental

Peak

A (@Buvim)

wm
‘ iy

%W“WWM‘NIMW

Date: 2024-03.25

b s S

785 5610, 5630, 5850, 5670, 5090, 5910, 5900, 5950, 5970. 5990 6010, 6030, 6050, 6070, 6105
Frequency (Miz)
site :03CH21-HY
Condition +PEAK_BE(UNIT)_6E 3m HORN_O03AI8EN_230712 HORTZONTAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

el (dBuvim) Date: 20240325

PEAK(UNIE

Qg A
) B

e T
] WMWM

000 2000, 300,

4000, 5000, 5000. 7200
Frequency (MiHz)

Site 03CH21-HY

Condition + PEAK(UNII)_6E 3m HORN_O3A18EN_230712 HORIZONTAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim) Date: 20240325

o O B e s =g

785 5010, 5630, 5050, 5070, 5890, 5910, 5930. 5950. 5970, 5990, GOT0. 6030, 6050, GO70. 6105
y (Miz)

site $03CH21-HY

Condition + AV6_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

el (@Buvim) Date: 2024.03.25
130)
110 1
%0
MJ u l u | ‘ | . u P
50
/_,_/\_/_,VN/J»’ Il
R i
10
000 200 3000 000, 5000, 000 7200
Frequency (M)
Site 03CH21-HY
Condition AVG(UNI)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR422224H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20240325

“wmvwmu»wmmww')’ ML e |

785 5610, 5830, 5850, 5870 5890. 5910, 5030. 5050, 5970. 5990, G010, 6030, 6050 6070. 6105,
Frequency (MHz)
Site :03CH21-HY
Condition + PEAK_BE(UNTT)_6E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A @8

Date: 20240325

130

1ol

PEAK(UNI G

3 1
w R

M“

-

000 2000, 3000, 4000, 5000. E
Frequency (MHz)

Site £ 03CH21-HY

Condition PEAK(UNTT)_GE 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20240325

785 5610, 5630, 5850, 5870, 5890, 5910, 5030. 5050, 5970, 5990, 6010, 6030, 6050, 6070. 6105
Frequency (MHz)
Site $03CH21-HY.
Condition + AV6_BE(UNIT)_E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

el (dBuvim)

Date: 20240325

AvG(uN 6E:

RN R NS . ——]
LI

000 2000 3000, 4000 5000, 5000, 7
Frequency (MHz)

Site 03CH21-HY

Condition AV6(UNIT)_6E 3m HORN_03A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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: FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO01 5955MHz

0+1

Horizontal

Fundamental

A (@Buvim) Date: 2024.03.25

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o
v / T ) S s
i b bt . o
WMW
.
Site :03CH21-HY Site. 03CH21-HY
Condition : PEAK_BE(UNIT)_6E 3m HORN_03A18EN_230712 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_03A18EN_230712 HORIZONTAL
oo e Bt o sss umasob s S
-
)
w L o
Y ™\ VLTI T T
5" W g )
A L N N RSN} | pps—
[
30 W
Site :03CH21-HY Site. 03CH21-HY
Condition : AV6_BE(UNIT)_6E 3m HORN_O3A18EN_230712 HORIZONTAL Condition AAV6(UNIT)_6E 3m HORN_O3A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D6

of D55



swanranas. FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH01 5955MHz

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20240325

A

| W\
" CARL
Lot g

mm,wub
765 5310, 5930 5350, 5870, 5990, 5070, 5030 5950 5070, 5000, GO0, G030, G050 G070, 6105
;

requency (M)

Site :03CH21-HY
Condition + PEAK_BE(UNTT)_6E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A @8

Date: 20240325

130
1ol
9| PEAK(UNI G
70
= s L ABisshso s
Lot bl
3|
10]
000 2000, 3000, 4000, 5000. 5000. 7200
Frequency (MHz)
Site £ 03CH21-HY
Condition PEAK(UNTT)_GE 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20240325

b
50 M
[

785 5610, 5630, 5850, 5870, 5890, 5910, 5030. 5050, 5970, 5990, 6010, 6030, 6050, 6070. 6105
Frequency (MHz)
Site $03CH21-HY.
Condition + AV6_BE(UNIT)_E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

el (dBuvim)

Date: 20240325

1ol
90|
70 AvG(uN 6E:
50
———
L T
30—
10]
000 2000 3000, 4000 5000, 5000, 7
Frequency (MHz)
Site 03CH21-HY
Condition AV6(UNIT)_6E 3m HORN_03A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D7 of D55



SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO03 5965MHz

0+1

Horizontal

Fundamental

A (@Buvim) Date: 2024.03.25

MMWMWWWMMW

WMUM"‘"’*WM

el (dBuvim)

Date: 20240325

PEAK(UNIE

1 A A

) R

MWW

(o

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

30|
10 10]
785 5010, 5630, 5050, 5070, 5090, 5910, 5930, 5950, 5970, 5990, GOTO. 6030, 6050, 6070, 6105 000 2000 3000. 000, 5000, 000, 7200
Freauency (MHz) Frequency (MHz)
site +03CH21-HY site 03CH21-HY
Condition + PEAK_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL Condition + PEAK(UNIT)_6E 3m HORN_03AI8EN_230712 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (¢Buvim) Date: 2024.03.25 el (@Buvim) Date: 2024.03.25
130 130
10) o) .
Va
sn {‘/ %
70 L J 70| | . P
\—
T ~ WY BN |-
~ /

50 T — | 50| \//

7 SR |
30) 30| T
10 10]

785 5010, 5630, 5050, 5070, 5890, 5910, 5930. 5950. 5970, 5990, GOT0. 6030, 6050, GO70. 6105 000 2000 3000, 000, 5000, 000, 7200

y (M) Frequency (M)
site $03CH21-HY Site 03CH21-HY
Condition + AV6_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D8 of D55



swanranas. FCC RADIO TEST REPORT Report No. : FR422224H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO03 5965MHz

0+1 Vertical Fundamental

1 (@BuVim)

Date: 20240325 A @8

Date: 20240325

130

. ém | L | A
e b g J{

* o St
J—r B 7
[ e
) 2
1 10
765 5310, 5930 5350, 5870, 5990, 5070, 5030 5950 5070, 5000, GO0, G030, G050, G070, 6105 500 7000 ET 000 ED £ )
Froauency (Wz) Frequency (MHz)
site £03CH21-HY site +03CH21HY
Condition :PEAK_BE(UNTT)_6E 3m HORN_03A1BEN_230712 VERTICAL Condition PEAK(UNIT)_GE 3m HORN_O3AIBEN_230712 VERTICAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 20240325 o @BV Date: 20240325
120 130
1o 0l
§ il ;

] ] AT T N—
B
»

:n/

785 5610, 5630, 5850, 5870, 5890, 5910, 5030. 5050, 5970, 5990, 6010, 6030, 6050, 6070. 6105

000 2000 3000, 4000 5000, 5000, 7
Frequency (MHz) Frequency (MHz)
Site $03CH21-HY. Site 03CH21-HY
Condition + AV6_BE(UNII)_6E 3m HORN_03AIBEN_230712 VERTICAL Condition AV6(UNIT)_6E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D9 of D55
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CH03 5965MHz

0+1 Horizontal Fundamental

A (@Buvim) Date: 2024.03.26

Vi
! [N AT |
m g 7
Pl ™
o]
50 50 BRI
B
e MW%
Site :03CH21-HY Site. 03CH21-HY
Condition : PEAK_BE(UNIT)_6E 3m HORN_03A18EN_230712 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_03A18EN_230712 HORIZONTAL
I e S e s e T

;

T ~ {0 Ay

. wwf/_/_‘_‘v/—\_,

785 5810, 5630, 5850, 5070, 5090, 5910, 590, 5950 5970, 5990, 6010, 6030, 6050, 6070, 6105
roq

000 2000, 3000,

000, 5000, 000, 7200
y (M) Frequency (M)

site $03CH21-HY Site 03CH21-HY

Condition + AV6_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D10 of D55
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH03 5965MHz

0+1

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20240326

i g,
s

M”WWW‘,

785 5610, 5830, 5850, 5870 5890, 5910, 5030. 5050, 5970. 5990, G010, 6030. 6050, 6O7O.
Frequency (MHz)

Site :03CH21-HY

Condition + PEAK_BE(UNTT)_6E 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

105

A @8

Date: 20240326

120
i
s peaumn st
LT LT /
50/ e Tl —ts
I
MM
2o
1
o5 7000 D o0s. 5000 C 7200
requency (WH:)
Site. :03CH21-HY
Condition PEAK(UNII)_6E 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

Date: 20240326

785 5610, 5630, 5650, 5570, 5890, 5910, 5030. 5050 5970, 5990, 6010, 6030, 6050. 6070.
Frequency (MHz)
Site $03CH21-HY.
Condition + AV6_BE(UNIT)_E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

105

el (dBuvim)

Date: 20240326

AvG(uN 6E:

JU_IJ—UTUTTI_LB \

B S
0| e

p—

000 2000 3000, 4000 5000, 5000, 7
Frequency (MHz)

Site 03CH21-HY

Condition AV6(UNIT)_6E 3m HORN_03A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D11 of D55



swanranas. FCC RADIO TEST REPORT

Report No. :

FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH07 5985MHz

0+1

Horizontal

Fundamental

Avg.

Date: 20240326

NENENANNL NN

785 5010, 5630, 5050, 5070. 5890, 5910, 5930. 5950. 5970, 5990, GOT0. 6030, 6050, GO70. 6105
y (Miz)

site $03CH21-HY

Condition + AV6_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) aBovim Dates 20240326 e aBovim) Dates 20240326
130 120
1o 14
WI‘WWMM
1 S O I B WJ _ 7\_[ peakiumn s
7 L W‘Mw‘/w, 7 U‘” u u \—‘ \; A
et
50 0 R
RS TiNv—
et it
30
10 1o
785 10 030 0% SO SO, S0 S0 S8R0 0 590 G0 G0 6o, 0. o0 I 7000 D 0. ED C 20
roquency (i)
Site :03CH21-HY Site. 03CH21-HY
Condition : PEAK_BE(UNIT)_6E 3m HORN_03A18EN_230712 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_03A18EN_230712 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim)

el (dBuVim) Date: 20240326

1

T W upu K\,

e
30| o
r——
10]
000 2000 3000, 000, 5000, 000, 7200
Frequency (M)
Site 03CH21-HY
Condition AV6(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D12 of D55



swanranas. FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH07 5985MHz

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20240326

jp— A et T

785 5610, 5830, 5850, 5870 5890. 5910, 5030. 5050, 5970. 5990, G010, 6030, 6050 6070. 6105,
Frequency (MHz)
Site :03CH21-HY
Condition + PEAK_BE(UNTT)_6E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

B Date: 20240326

130

1ol

PEAK(UNI G

T
gttt
R
3|
10]
000 2000, 3000, 4000, 5000. E 7200
Frequency (MHz)

Site £ 03CH21-HY
Condition PEAK(UNTT)_GE 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

“ WA
,» M

T T

Date: 20240326

785 5610, 5630, 5850, 5570, 5890, 5910, 5030. 5050, 5970, 5990, 6010, 6030, 6050, 6070. 6105
Frequency (MHz)

Site $03CH21-HY.
Condition + AV6_BE(UNIT)_E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

el (dBuvim) Date: 20240326

Lo
30| b

000 2000 3000, 4000 5000, E 7
Frequency (MHz)

Site 03CH21-HY

Condition AV6(UNIT)_6E 3m HORN_03A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D13 of D55



swanranas. FCC RADIO TEST REPORT Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/65 CHO7 5985MHz

0+1 Horizontal Fundamental

s omuvm) oot 2024 0920 i amavmy bates 0210326

0 10

o 1o

« % _ _ peau ot
LA P, LT )

it bl

w w N

] — L e
| it b

30
10 10]
785 5010, 5630, 5050, 5070, 5090, 5910, 5930, 5950, 5970, 5990, GOT0. 6030, 6050, 6070, 6105 000 2000 3000. 000, 5000, C 7200
Frequency (Wiz) Frequency (MHz)
site +03CH21-HY site 03CH21-HY
Condition + PEAK_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL Condition + PEAK(UNIT)_6E 3m HORN_03AI8EN_230712 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (¢Buvim) Date: 2024.03.26 el (@Buvim) Date: 2024.03.26
130 130
10) o)
1
w f\W\L o
o
n ! - S \h ) I . avoun) s
—— ~ T 1 o |

A e ‘/_/\J

50 50|
E—
RS-

30) [
10 10]

785 5010, 5630, 5050, 5070, 5890, 5910, 5930. 5950. 5970, 5990, GOT0. 6030, 6050, GO70. 6105 000 2000 3000, 000, 5000, 000, 7200

z) Frequency (M)
site $03CH21-HY Site 03CH21-HY
Condition + AV6_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D14 of D55



swanranas. FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Partial 484/65 CH07 5985MHz

0+1

Vertical

Fundamental

1 (@BuVim) Date: 20240326

) | me%m

n Wwww'"”"’w

B Date: 20240326

130
1ol

9| PEAK(UNI G

LT )
AL

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

50 & o T
WM
Site :03CH21-HY Site. :03CH21-HY
Condition : PEAK_BE(UNII)_6E 3m HORN_03A18EN_230712 VERTICAL Condition PEAK(UNII)_6E 3m HORN_03A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
. il .
. il .
e e
L ] N T A
. .
~—— M
P
30| [ e
Condition : AV6_BE(UNIT)_6E 3m HORN_03A18EN_230712 VERTICAL Condition /AV6(UNII)_6E 3m HORN_03A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D15 of D55



swanranas. FCC RADIO TEST REPORT Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

0+1 Horizontal Fundamental

A (@Buvim) Date: 2024.03.26

el (dBuvim) Date: 20240326

PEAK(UNIE

o MAAAM a0 _ _
. A L T T MUU

g

>

s el
WMMW
S
0 s
10 1
785 5810, 5330, S50, SE7O. 5990, 5310, 5930, 5350, 5970, 5990, 6OTD. 6030, 60SD. GOTE 6105 00 7000 D 000 £ & 20
Froaquency (WHz) Froquency (i:)

site $03CH2I-HY site 03CH21HY
Condition  +PEAK_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL Condition :PEAK(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20240326

el (dBuVim) Date: 20240326

I "

7o) L avoqu s

L a0

o AAAVNY] N

™
30) w»/_/_/m)”"/
10 10]
785 5010, 5630, 5050, 5070. 5090, 5910, 5930. 5950. 5970, 5990, GOT0. 6030, 6050, GO70. 6105 000 2000 3000, 000, 5000, 000, 7200
) Frequency (M)
site $03CH21-HY Site 03CH21-HY
Condition + AV6_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D16 of D55



swanranas. FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

0+1

Vertical

Fundamental

AR
i L ANy v o nme
: N L O A
70 A et it 0
o
50 50 WWMMW
WWM"*
RSO SO S S S S SIS0 S0 i 0 R 505 L o
Site :03CH21-HY Site. :03CH21-HY
Condition : PEAK_BE(UNII)_6E 3m HORN_03A18EN_230712 VERTICAL Condition PEAK(UNII)_6E 3m HORN_03A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 20240326

. ﬁ/\ Ay

785 5610, 5630, 5850, 5870, 5890, 5910, 5030. 5050, 5970, 5990, 6010, 6030, 6050, 6070. 6105
Frequency (MHz)

Site $03CH21-HY.
Condition + AV6_BE(UNIT)_E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

el (dBuvim)

Date: 20240326

AvG(uN 6E:

000 2000 3000, 4000 5000, 01 7
Frequency (MHz)

Site 03CH21-HY

Condition AV6(UNIT)_6E 3m HORN_03A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D17 of D55



swanranas. FCC RADIO TEST REPORT Report No. : FR422224H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

0+1 Horizontal Fundamental

A (@Buvim) Date: 2024.03.26 el (dBuvim) Date: 20240326

w f" AV Wl wl _ _ o
N e b e 3 L O A
JWWW 4 ) m/ W]

PITIORVRII L s
e
30 30f
10 10
785 5610, 5630, 5050, 5670, 5090, 5910, 5990, 5950, 5970. 5990 6010. 6030, 6050, 6T, 6105 000 2000, 300, 4000, 5000, 5000, 7200
Frequency (Miz) Frequency (MiHz)
site :03CH21-HY Site 03CH21-HY
Condition +PEAK_BE(UNIT)_6E 3m HORN_O03AI8EN_230712 HORTZONTAL Condition + PEAK(UNII)_6E 3m HORN_O3A18EN_230712 HORIZONTAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20240326 el (dBuVim) Date: 20240326

130 130
10 1ol

. JN/WW\!W\ .

AL ¥ e l | ) || E—
IR ey g RN gl iy i

50)
o S
e
e
30) 0
10 10]
785 5010, 5630, 5050, 5070. 5090, 5910, 5930. 5950. 5970, 5990, GOT0. 6030, 6050, GO70. 6105 000 2000 3000, 000, 5000, 000, 7200
y (Miz) Frequency (M)
site $03CH21-HY Site 03CH21-HY
Condition + AV6_BE(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m HORN_03AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D18 of D55
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR422224H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

0+1

Vertical

Fundamental

1 (@BuVim) Date: 20240326

I '
ol MW‘ )WWW/ WVW&J{»( V

B Date: 20240326

9| PEAK(UNI G

ST i y

Avg.

o
Y

785 5610, 5630, 5850, 5570 5890, 5910, 5030. 5050, 5970, 5990, 6010, 6030, 6050, 6070. 6105
Frequency (MHz)
Site $03CH21-HY.
Condition + AV6_BE(UNIT)_E 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

u “ IR
AN S
[
N o
S S S R R S s S 0
oy oy o
Site :03CH21-HY Site 1 03CH21-HY
Condition : PEAK_BE(UNII)_6E 3m HORN_03A18EN_230712 VERTICAL Condition PEAK(UNII)_6E 3m HORN_03A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
. A
. e, .
|
o MNWVW l s

ATt g g / 1

e

a——

0
10]
000 2000 3000, 4000 5000, 01 7
Frequency (MHz)
Site 03CH21-HY
Condition AV6(UNIT)_6E 3m HORN_03A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D19 of D55



swanranas. FCC RADIO TEST REPORT Report No. : FR422224H

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

0+1 Horizontal Vertical
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